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Summary of Test Result

Report Ref Std. Result
Test ltems Remark
Clause Clause (PASS/FAIL)

§2.1046

3.2 Conducted Output Power Pass -
§90.635 ! Hiput Fow

33 - Peak-to-Average Ratio Reporting only -

3.4 §2.1049 Occupied Bandwidth and 26dB Bandwidth Reporting onl

' §90.209 P porting only

§2.1051 Emission masks —

3.5 Pass -
§90.691 In-band emissions
§2.1051 Emission masks —

3.6 P -
§90.691 Out of band emissions ass

37 §2.1055 Frequency Stability for Pass )
§90.213 Temperature & Voltage
§2.1053 . . _ 21.17 c.jB.

3.8 90.691 Field Strength of Spurious Radiation Pass under the limit at
§90. 2458.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Danny Lee
Report Producer: Ming Chen
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1 General Description
1.1 Feature of Equipment Under Test

Product Feature

General Specs
WCDMAV/LTE/5G NR, and GNSS.

Remark:
1. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.

2. The maximum allowable antenna gain is determined by the manufacturer.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Site

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory
No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Test Site Location TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
THO3-HY
Test Engineer George Chen and Ivy Yeh
Temperature (C) 20~24
Relative Humidity (%) 50~58
Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH11-HY (TAF Code: 3786)
Test Engineer Yuan Lee, Sam Chou, Troye Hsieh and Leo Li
Temperature (C) 19.8~23.5
Relative Humidity (%) 53.1~68.1
The Radiated Spurious Emission test item subcontracted to Sporton
Remark

International Inc. Wensan Laboratory.
Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786
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1.4 Applied Standards

According to the specifications declared by the manufacturer, the EUT must comply with the

requirements of the following standards:

¢ FCC 47 CFR Part 2, 90

¢ ANSI / TIA-603-E

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢ FCC KDB 414788 D01 Radiated Test Site v01r01

U Interim Guidance for Equipment Authorization of Devices with Channel Bandwidths Combined
Across Two Contiguous Service Rule Allocations OET/Lab/EACB, June 6, 2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

2.1 Test Mode
During all testing, EUT is in link mode with base station emulator at maximum power level.
For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26
exploratory test procedures and only the worst case emissions were reported in this report.
Frequency range investigated for radiated emission is 30 MHz to 9000 MHz.
Bandwidth (MHz) Modulation RB # Test Channel
Conducted
Test Cases Band Pl/2
10 15 20 BPSK QPSK |16QAM | 64QAM [256QAM Half Full| L | M | H
Max. Output
n26 \' \' \' \' \' \' \' \' \' \' \' \' \'
Power
Peak-to-Average
., n26 \' \' \' \' \' \' \' \'% \'
Ratio
26dB and 99%
) n26 \' \' \' \' \' \' \' \' \'% \'
Bandwidth
Emission masks
In-band n26 Vv Vv \Y \Y \Y \Y V| V]|V ]|V
emissions
Emission masks
— Out of band n26 \" \" \" Vv V| V|V
emissions
Fre
Ay n26 v v v v v
Stability
Radiated
Spurious n26 Worst Case V|V |V
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
3. 5G NR n26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is 814MHz-824MHz. ERP over
Remark 15MHz bandwidth complies the ERP limit line of part22 rule, therefore ERP of the partial frequency spectrum

which falls within part 22 also complies.
4. For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases (DFT-s

OFDM) were recorded in this report.
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2.2 Connection Diagram of Test System

System BT
Simulator AP router Maotebook GPS Station Earphone

Power EUT

Source MNotebook

Cradie Earphone ‘ iPod WLAN AP Monior

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model No. FCCID |Data Cable [Power Cord
1. |System Simulator [Anritsu MT8821C N/A N/A Unshielded, 1.8 m
2. |System Simulator [Anritsu MT8000A N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.2 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42+10=14.2(dB)
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2.5 Frequency List of Low/Middle/High Channels

5G NR n26 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 163800 -
10
Frequency - 819 -
c Channel 163300 163800 164300
Frequency 816.5 819 821.5
5G NR n26 Channel and Frequency List
cross-rule
BW [MHZz] Channel/Frequency(MHz) - -
channels
Channel - 164800 -
20
Frequency - 824 -
Channel - 164800 -
15
Frequency - 824 -
Channel - 164800 -
10
Frequency - 824 -
c Channel - 164800 -
Frequency - 824 -
TEL : 886-3-327-3456 Page Number 19 of 21
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

CB— ]

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, Emissions Mask — Out Of Band Emissions, and Conducted Spurious

Emission

=

-

- - Power Divider
System Simulato -—_{} |

EUT

— I

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power Measurement

3.2.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The output power of mobile transmitters must not exceed 100 Watts for 5G NR n26.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 111 of 21
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Reporting only

3.3.2Test Procedures

1. The EUT was connected to spectrum and system simulator via a power divider.

2. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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FAX : 886-3-328-4978 Issue Date : Sep. 07, 2023
Report Template No.: BU5-FGLTE90S Version 2.4 Report Version 101



ssasranas. FCC RADIO TEST REPORT Report No. : FG2D2006M

3.4 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.4.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the
total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2 sides
of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.4.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

TEL : 886-3-327-3456 Page Number 1 13 of 21
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3.5 Emissions Mask Measurement

3.5.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in waitts by at least 116 Logw(ﬂﬁ.ﬂ decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of

the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.5.2Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

2.  The emissions mask of low and high channels for the highest RF powers were measured.

3.  Set RBW and VBW 3 times of RBW to make the measurement with the spectrum analyzer's, and
according to KDB 971168 D02 Misc Rev Approve License Devices v02r01 standards, set RBW =
300 Hz to make offsets less than 37.5 kHz from a channel edge , RBW = 100 kHz to make offsets
greater than 37.5 kHz, that is allowed.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.

TEL : 886-3-327-3456 Page Number 1 14 of 21
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3.6 Emissions Mask — Out Of Band Emissions Measurement

3.6.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10t harmonic.

3.6.2 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

3. The middle channel for the highest RF power within the transmitting frequency was measured.

4.  The conducted spurious emission for the whole frequency range was taken.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

8.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

TEL : 886-3-327-3456 Page Number 1 15 of 21
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.7.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.7.4Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.

TEL : 886-3-327-3456 Page Number 1 16 of 21
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3.8 Field Strength of Spurious Radiation Measurement

3.8.1Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.
The power of any emission FCC Part 90.691 on any frequency removed from the assigned frequency
by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB. The spectrum is
scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43+10log1o(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.8.2Test Procedures

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5.  For testing below 1GHz, make the measurement with the spectrum analyzer's RBW = 100 kHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

6. For testing above 1GHz, make the measurement with the spectrum analyzer's RBW = 1MHz,
VBW = 3MHz, Sweep = 500ms, Taking the record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12. ERP (dBm) = EIRP - 2.15

13. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
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3.8.3Test Setup

For radiated test below 30MHz

A

1
3m L
I

1
Metal Full Soldered Ground Plane

=0 o

System Simulator

|o

Spectrum Analyzer / Receiver

For radiated test from 30MHz to 1GHz

B Antenna

Im

I
Metal Full Soldered Ground Plane

=

Spectrum Analyzer | Receiver

System Simulator
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SPORTON LAB.

For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

3.8.4Test Result of Field Strength of Spurious Radiated

Please refer to Appendix B.

Note:
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4 List of Measuring Equipment

. L. Calibration
Instrument Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
LOOP Antenna Rohde & HFH2-22 100488 | 9 kHz=30 MHz |Sep. 20, 2022|902 202375 ) 1g 9gpg| Radiation
- z~ Z . , . [
Schwarz P Aug. 17, 2023 [P (03CH11-HY)
CBL6111D& | 35414 & Aug. 03, 2023~ Radiation
Bilog Ant TESE 30MHz~1GHz |Oct. 08, 2022 Oct. 07, 2023
g Antenna Q N-6-06 AT-N0602 i Aug. 17,2023 | °° (03CH11-HY)
Aug. 03, 2023~ Radiati
Horn Antenna  |SCHWARZBECK| BBHA 9120 D |9120D-01620| 1GHz~18GHz |Aug. 24, 20229 Aug. 23, 2023| ~aaaton
Aug. 17, 2023 (03CH11-HY)
Aug. 03, 2023~ Radiation
Horn Antenna  |SCHWARZBECK| BBHA 9120 D | 9120D-1326 | 1GHz~18GHz |Aug. 24, 2022 Aug. 23, 2023
Aug. 17, 2023 (03CH11-HY)
. Aug. 03, 2023~ Radiation
Amplifier SONOMA 310N 187312 | 9KkHz~1GHz |Dec. 09, 2022 Dec. 08, 2023
Aug. 17, 2023 (03CH11-HY)
. ) Aug. 03, 2023~ Radiation
Preamplifier Keysight 83017A MY53270080 | 1GHz~26.5GHz|Nov. 09, 2022 Nov. 08, 2023
Aug. 17, 2023 (03CH11-HY)
17100018000 Aug. 03, 2023~ Radiation
Preamplifier Jet-Power  |JPA0118-55-303 1GHz~18GHz |Jun. 14, 2023 Jun. 13, 2024
P W 55007 ‘ 2 Aug. 17, 2023 | " (03CH11-HY)
Spectrum Analyzer|  Keysight N9OT0A  |MY54200486| 10Hz~44GHz |Oct 07, 2022|903 202371 o4 o, 20p3| RAdiation
P v vsi9 b Aug. 17,2023 | 0" > (03CH11-HY)
Aug. 03, 2023~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1~4 N/A N/A
ntenna as m Aug. 17, 2023 (03CH11-HY)
Aug. 03, 2023~ Radiation
Turn Tabl EMEC TT 2000 N/A 0~360 D N/A N/A
urn fable egree Aug. 17, 2023 (03CH11-HY)
. Aug. 03, 2023~ Radiation
Software Audix E3 6.2009-8-24 | RK-001053 N/A N/A N/A
Aug. 17, 2023 (03CH11-HY)
HUBER + Aug. 03, 2023~ Radiation
RF Cable SUCOFLEX 102| MY2859/2 |30MHz~40GHz |Mar. 07, 2023 Mar. 06, 2024
SUHNER Aug. 17, 2023 (03CH11-HY)
HUBER + Aug. 03, 2023~ Radiation
RF Cable SUCOFLEX 102| 801595/2 |30MHz~40GHz |Mar. 07, 2023 Mar. 06, 2024
SUHNER Aug. 17, 2023 (03CH11-HY)
HUBER + Aug. 03, 2023~ Radiation
RF Cable SUCOFLEX 102| 803951/2 9K~30M  |Mar. 07, 2023 Mar. 06, 2024
SUHNER Aug. 17, 2023 (03CH11-HY)
HUBER + Aug. 03, 2023~ Radiation
RF Cabl SUCOFLEX 102| 803951/2 | 30M~40G |Mar. 07, 2023 Mar. 06, 2024
avie SUHNER ar Aug. 17, 2023 | & (03CH11-HY)
, - WHKX12-2700-3 3GHz High Aug. 03, 2023~ Radiation
Filte Wainwright SN3 Sep. 12, 2022 Sep. 11, 2023
ter MWIGRt 1 600-18000-60SS Pass Filter |~ " Aug. 17, 2023 | >%P (03CH11-HY)
, - WHKX12-900-10 1GHz High Aug. 03, 2023~ Radiation
Filte Wainwright SN12 Sep. 12, 2022 Sep. 11, 2023
rer mng 00-15000-60SS Pass Filter |~ " Aug. 17, 2023 | %P (03CH11-HY)
Rohde & Aug. 03, 2023~ Radiation
Signal Generat SMF100A 101107 |100kHz~40GHz|Jan. 11, 2023 Jan. 10, 2024
OnATBENeIAon 1 g hwarz z Z|van Aug. 17, 2023 | 0" (03CH11-HY)
Programmable Mar. 09, 2023~ Conducted
GW Instek PSS-2005 | EL890001 | 50Hz~60Hz |Sep. 29,2022 Sep. 28, 2023
Power Supply Aug. 17, 2023 (THO3-HY)
. Rohde & Mar. 09, 2023~ Conducted
Signal Analyzer FSV3044 101049 10Hz~44GHz |Oct. 07, 2022 Oct. 06, 2023
Schwarz Aug. 17, 2023 (THO3-HY)
T t Mar. 09, 2023~ Conducted
emperature ESPEC SH-641 92013720 | -40°C ~90°C |Sep. 07, 2022| " Sep. 06, 2023| ~°Cuce
Chamber Aug. 17, 2023 (THO3-HY)
Base Station . Mar. 09, 2023~ Conducted
Anritsu MT8821C | 6261940327 LTE Dec. 09, 2022 Dec. 08, 2023
(Measure) Aug. 17, 2023 (THO3-HY)
Base Station Mar. 09, 2023~ Conducted
Anritsu MT8000A | 6261849015 FR1 Dec. 09, 2022 Dec. 08, 2023
(Measure) Aug. 17, 2023 (THO3-HY)
TEL : 886-3-327-3456 Page Number 1 20 of 21
FAX : 886-3-328-4978 Issue Date : Sep. 07, 2023
Report Template No.: BU5-FGLTE90S Version 2.4 Report Version 101
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5 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.22 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.53 dB

Confidence of 95% (U = 2Uc(y))

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE90S Version 2.4

Page Number
Issue Date
Report Version

1 21 of 21
: Sep. 07, 2023
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SPORTON LAB.

%% FCC RADIO TEST REPORT

Report No. : FG2D2006M

Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Part90s NR n26 Maximum Average Power [dBm]
Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) (W)
5 1 1 23.64 24.13 23.87
5 1 23 23.62 24.01 23.80
5 12 6 23.61 24.01 23.91
5 1 0 PIi2 BPSK 23.15 23.48 23.36 24.13 0.2588
5 1 24 23.08 23.38 23.33
5 25 0 23.14 23.56 23.44
5 1 1 23.85 24.16 23.99
5 1 23 23.69 23.89 23.96
5 12 6 23.67 23.97 23.85
5 1 0 apsK 22.69 23.02 22.94 24.16 0.2606
5 24 22.60 22.95 22.83
5 25 0 22.72 23.01 22.96
5 1 1 16-QAM 22.77 22.91 22.93
5 1 1 64-QAM 21.46 21.51 21.63 22.93 0.1963
5 1 1 256-QAM 18.86 18.95 19.03
Part90s NR n26 Maximum Average Power [dBm]
Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) (W)
10 1 1 - 24.02 -
10 1 50 - 23.86 -
10 25 12 - 23.97 -
10 1 5 Pl/2 BPSK - 7344 - 24.02 0.2523
10 1 51 - 23.28 -
10 50 0 - 23.38 -
10 1 1 - 24.09 -
10 1 50 - 23.97 -
10 25 12 - 23.94 -
e ; 5 QPSK - 2297 - 24.09 0.2564
10 51 - 22.80 -
10 50 0 - 22.93 -
10 1 1 16-QAM - 23.00 -
10 1 1 64-QAM - 21.61 - 23.00 0.1995
10 1 1 256-QAM - 19.02 -

Al-10f3



SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG2D2006M

NR n26 Straddle Channel Maximum Average Power [dBm]

Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) W)
5 1 1 - 23.95 -
5 1 23 - 23.93 -
5 12 6 - 23.93 -
E ; 5 PIi2 BPSK - 3.4 - 23.95 0.2483
5 1 24 - 23.31 -
5 25 0 - 23.37 -
5 1 1 - 24.04 -
5 1 23 - 23.83 -
5 12 6 - 23.84 -
z 7 0 QPSK - 5288 - 24.04 0.2535
5 24 - 22.76 -
5 25 0 - 22.89 -
5 1 1 16-QAM - 22.70 -
5 1 1 64-QAM - 21.46 - 22.70 0.1862
5 1 1 256-QAM - 18.85 -
NR n26 Straddle Channel Maximum Average Power [dBm]
Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) (W)
10 1 1 - 23.88 -
10 1 50 - 23.76 -
10 25 12 - 23.81 -
10 1 0 Pl/2 BPSK - 5337 - 23.88 0.2443
10 1 51 - 23.23 -
10 50 0 - 23.37 -
10 1 1 - 24.07 -
10 1 50 - 23.98 -
10 25 12 - 23.92 -
10 1 0 QPSK - 5292 - 24.07 0.2553
10 51 - 22.71 -
10 50 0 - 22.83 -
10 1 1 16-QAM - 22.96 -
10 1 1 64-QAM - 21.54 - 22.96 0.1977
10 1 1 256-QAM - 18.97 -
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e% FCC RADIO TEST REPORT

Report No. : FG2D2006M

NR n26 Straddle Channel Maximum Average Power [dBm]
Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) W)
15 1 1 - 24.02 -
15 1 77 - 23.90 -
15 36 18 - 23.92 -
15 ] 0 Pli2 BPSK 3 5356 3 24.02 0.2523
15 1 78 - 23.29 -
15 75 0 - 23.45 -
15 1 1 - 2412 -
15 1 77 - 23.98 -
15 36 18 - 23.99 -
T ; 7 QPSK - >3.05 - 24.12 0.2582
15 78 - 22.96 -
15 75 0 - 23.04 -
15 1 1 16-QAM - 23.08 -
15 1 1 64-QAM - 21.65 - 23.08 0.2032
15 1 1 256-QAM - 19.14 -
NR n26 Straddle Channel Maximum Average Power [dBm]
Maximum Maximum
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest |Output Power|Output Power
(dBm) (W)
20 1 1 - 24 17 -
20 1 104 - 23.85 -
20 50 25 - 23.98 -
o ; 5 PI/2 BPSK - >3.50 - 2417 0.2612
20 1 105 - 23.26 -
20 100 0 - 23.50 -
20 1 1 - 24.33 -
20 1 104 - 23.87 -
20 50 25 - 23.94 -
50 ; 5 QPSK - 312 - 24.33 0.2710
20 1 105 - 22.75 -
20 100 0 - 23.00 -
20 1 1 16-QAM - 23.03 -
20 1 1 64-QAM - 21.09 - 23.03 0.2009
20 1 1 256-QAM - 19.05 -
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Report No. : FG2D2006M

FR1 n26

Peak-to-Average Ratio

Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.96 4.54 5.54 5.98 PASS
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.62 PASS
TEL : 886-3-327-3456 Page Numberr 1 A2-1 of 19

FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

QPSK

Ret Level 3000 08m  Offset

21008 ® AnBW 10 MKz

3008 Meas Time 13 ms

Refloel O Ot 21040 ® AnbW 10We
os 3)gb_bles Time 131
1E = 13 =
1E - 1 - -
¥ | : |
u » |
1 !
18 ‘ 18 !
| |
t 1
1E W 1E.05 T l
|CF 819.0 MHz Mean Pwr + 20.00 dB8 |CF 819.0 MHz
2 Result Summa: Samples: 130000
- 23.26 dBm 27.46 dBm a4.21 dB. 202 d8 3134 d8 3.96 dB 4.18 48
1wiaiss A 03/09/2023

11:39:06 AN 03/08/2023

16QAM

Wizan Fr + 20,00 48
2 Result Summay Samples: 130000
g 22.73 dBm 27.60 dBm 4.87 dB 244 d8 406 dil 454 dB. 4.76 4B

. m [ | . [ - |
W o D O 21038 = Ay 10 Refleel 00 O 210D ® AW 10M
Py 0 e Tme 13 . 3046 wess Tme 13
" coor s e | coor 2 Vew
o =1 o =
o o2
i
TED: 3 1EQ
Y 1
1E04 " 1E04 T
i i
!
|CF 819.0 MHz Mean Pwr + 2000 dB | | |CF 819.0 MHz
2 i Summa Sarmples 130000 Fr=Te
= 21.70 dBm 27.60 dBm 5.90 dB 284 dB 492 dB 554 dB 5.82dB
11:38:30 AM  03/09/2023

Measueing,

11:37:33 MM 03/09/2023

hean Pur + 30,00 4B
Samples: 130000
g ZILBdBm znsdsm- 6,56 dB 290 di 5.0 db 595 di 630t

Reflevel 30008 Offset 2108 = AnBW 10 MHz
= At

3008 Mess Time 13 ms
1 CCDF 15a View

1EQ

(FRT8.0MHz

Meas
11:37:03 MM 03/09/2023

Miean Puwr + 20.00 d&
2 Result Summas Samples: 130000
= 19.10 dBm 26.74 dBm 7.64 dB 294 B 528 dB 662 B 71848

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FG2D2006M

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 5.11 9.59
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.25 5.13 10.11 10.11
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 5.09 5.27 10.09 10.05

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Numberr

1 A2-3 of 19




seanron cas. FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 21008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

A “\
8180 e 001 e 0 Mz Span 10.0 MHz
2 Misrker Table
mi 1 817871 MHz 17.65 dBm nds
n 1 BI6.483 MHz 893 dim B down B
n 1 821,587 WHz £.05 dBm 0 Factor

11:23:55 MM 03/09/2023

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum

Ref Level 30,00 B Offset 21008 = REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
1 Frequency Sweep

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

= A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

1 Frequency Sweep

388 dBim|

§19.280.00 MHE 52075800 Mtz
» - »
. e ., Mmoo N . P SispENe A —
o — o -
5 g .
Py W Al
Il N
FEIs0 Mz 001 prs O W/ Span 10.0 MHz || [CF 515.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 819,28 MHz 13.43 dBm ndB 26048 M 1 820.758 MHz 13.88 dBm ndd
n 1 BI6373 MHz 1281 dbm ndB down BW 525 MHz n 1 BI6.473 MHz 1157 dbm B don B
n i 821617 MHz 1272 dbm QFactor 1562 n i 821507 MHz 1185 dBm @ Factor

11:21:45 AM 03/09/2023

11:22:55 MM 03/09/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 3000 dBm  Offset 21005 ® REW 100Kz
- A 3000 SWT .01 ms & VBW 300k Mode Auto Swesp
1 Frequency Swesp

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

- an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

1 Frequency Swesp

520,678 00 Mz §19.17000 Mz
n - n
o DR N CE N gt et e o . S :
o - T o -
v "
A
il AN —

™ e
8180 e 001 e 0 Mz Span 10.0 MHz || [CF318.0 ke 001 pes 0 Wb Span 10.0 MHz
2 Misrker Table 2 Misrker Table

mi 1 820.878 MHz 13.43 dBm ndd 26 i mi 1 81917 MHz 1036 dBm ndd 260 i

n 1 BI6.502 MHz 1290 dBm ndB down BW 5.08 MHz n 1 BI6.353 MHz 1582 abm ndB down BW 5.26 MHz

n 1 821587 WHz 1267 dm 0 Factor 1614 n 1 821617 WHz 15,50 dm Q factor 1556

11:23:08 AM 03/09/2023

11:23:23 MM 03/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 21008 = REW 100 kHz

3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

e - s =

}J' .\‘-‘m"‘fl i T \ .

(GFE18.0MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 821.058 MHz 14.80 dBm ndB 260db

m 1 B14.005 MHz 11.44 dBm nd8 down BW 9.59 MHz

i 1 823,505 MHz 1114 dBm QFactor 856

11:40:07 MM 03/09/2023

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 21008 = REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
1 Frequency Sweep

e - s =

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

= A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

1 Frequency Sweep

" i
6214780 M

n n

10 S S T 10 S =

o - o

7 T i
J “ e
| N
T 7
[ o)
!
=
[T 001 prx [T Span 20.0 Wiz || |GF815.0 Mk 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 821.937 MHz 1150 dBm ndb 260 dB M 1 821.478 MHz 11.05 dBm 8
n 1 B13.305 MHz 15.13 dbm ndB down BW 10.11 MHz n 1 B13.305 MHz 1499 dBm B don B
n i 824,015 MHz 14,56 dbm QFador 813 n i 824.015 Mz -15.53 dBim QFactor

11:34:11 AM 03/09/2023

11:35:26 MM 03/09/2023

64QAM

256QAM

Ref Level 30,00 B Offset 21008 = REW 100 kHz

- A 3000 SWT .01 ms & VBW 300k Mode Auto Swesp
1 Frequency Swesp

e - s =

ultiView *  Spectrum
RefLevel 3000 dBm  Offset 21005 ® REW 100Kz

- A 3000 SWT .01 ms & VBW 300k Mode Auto sweep

1 Frequency Swesp

623,35 0 M 622.0170 M
n n
10 - = o ot 10
f N P UL VY W PR
o - - o .
f [ ]
/ 1 f
o /
. vy
i
8180 e 001 e 0 Mz Span 20.0 MHz | | [CF 81,0 Mz 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 82339 MHz 1.12dBm ndB 26.0 dB mi 1 822.017 MHz 7.69 dBm ndd 26.0 dB
m 1 B13.525 MHz 14.94 dBm nd8 down BW 10.09 MHz m 1 B13.525 MHz 1821 dBm ndB down BW 10.05 MHz
n 1 824015 WHz 14,95 dim 0 Factor 816 n 1 823975 WHz 1853 dBm Q factor 818

11:36:22 MM 03/09/2023

11:36:39 MM 03/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT Report No. : FG2D2006M

Occupied Bandwidth

Mode FR1 n26 : 99%O0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.48 8.90
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.51 4.49 9.29 9.26
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.49 4.51 9.27 9.29

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Numberr
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz
SWT 1,01 ms ® VBW 300kt Mode Auto Sweep

0
817,671 00 MHz
20
0 £
N /
J
—
(GFE18.0MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 817.871 MHz 17.60 dBm Oce B 4.486433729 MHz
m 1 16.74881 MHz 12.51 dim Oce Bw Centroid B18.992 047349 MHz
i 1 821235 26 MHz 1128 dgm Oce B Freq Offset 7952051323 bz

11:23:50 MM 03/09/2023

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 21008 = REW 100 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep = an 3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep
h I
20 B
. A . e . A LSV, o A
o o -
/ \

(GFE18.0MHz 1001 prs 0 MHz/ Span 10.0 MHz || (GF815.0 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 821.018 MHz 1397 dBm 4511928417 MHz M 1 817.991 MHz 13.60 dBm Oce Bur 4.499833 454 MHz

m 1 B16.7302 MHz B3 dim Occ B Centroid BI8.986 159 273 MHz m 1 16,745 84 MHz B8 dilm Occ B Gentroid B18.995 758 206 MHz

n 1 82124212 MHz 9.1 dém Oce B Frieq Offset 13840 727 113 by n 1 821,245 67 MHz 808 dBm Oce Biw Freq Offset 4,245 793 761 kHz

11:21:40 AM 03/09/2023

11:22:49 AM 03/09/2023

wessior. NN

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

SWT 101 ms ® VBW 300kt Mode Auto Sweep
h

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz

Mode Auto Sweep

1 wd Bandwidth
0.29 o
2085800 Wz $19.15000 Wz
» »
10 I S D A e tm 10 y=a = v ~ = v ~
o 1 o \
o
f - T
0 SV PETLE Wy P, J -
[EIEETTTS 1001 pes Gz Span 10.0 Wiz || |GF815.0 Wik 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 820,888 MHz 13.47 dBm Oce 4.495739 794 MHz W 1 819.15 MHz 1029 dBm Qcc B 4510536832 MHz
m 1 A16.73825 Mz 9.8 dim Occ s Centroid B1.986 119 458 Wiz m 1 816.72754 Mz 523 diim Oce B Gentroidd B18.983 207 548 Wiz
n 1 82123355 M 755 dim Occ B Freq Offset 13,880 545859 ke n 1 82123818 Mz 465 diim Occ B Fre Offset 16,752 151853 kHe

11:23:03 MM 03/09/2023

11:23:16 MM 03/09/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

SWT 101 ms ® VBW 300kt Mode Auto Sweep
h

(G 8150 Mz 1001 pts 0 MHz/ Span 20.0 MHz
2 Marker Table

mi 1 £16.542 MHz 1420 dBm 8.905343981 MHz

n 1 8143531 MHz 10.18 dim Oce B Centroid BI8.B05 747 253 MHz

n 1 8230584 MHz 1062 d8m Oce B Freq Offset 184,25 747 176 kHz

11:40:00 AM  03/09/2023

-

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
h I
Wi
&
»
0 - = - o b e e
o r i o T T
! | |
fithoki
[T 001 prx [T Span 20.0 Wiz || |GF815.0 Mk 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 821,078 MHZ 11.00 dBm 9.291 228268 MHz W 1 821.458 MHZ 1087 dBm Qcc B 9.268977037 MHz
n 1 193484 Wz 690 dim Occ B Centroid B18.994 008 804 Mz n 1 193498 Wz 748 dim Occ B Gentroid B18.984 250 163 Mz
n i 8236296 Mz 855 dim Occ B Freq Offset 5991 195649 ke n i 8236187 Wiz 750 dbn Occ B Freq Offset 15,749 837 107 kHe
13:34:06 MM 03/08/2023 13:35:18 MM 03/08/2023
RefLevel 3000 dBm  Offset 21005 ® REW 100Kz RefLevel 3000 dBm  Offset 21005 ® REW 100Kz
SWT 1,01 ms = VBW Jo0kiz_Mode Auto Sweep. - are 3000 SWT .01 ms & VBW 300k Mode Auto sweep
" 1 Occupiad Bandwidth
Wi Wi
823 39 0 Mg 818,061 0 Mz
» »
10 1 o _— T 10 Y
[ A \ S P E
o, - o, - +
| |
\ | |
e . \
Al
gz
[T 001 prx [T Span 20.0 Wiz || |GF815.0 Mk 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 823,396 MHZ 1110 dBm Oce 9.277482818 MHz M 1 818.081 MHZ 7.70 dBm Qcc B 9.296 558027 MHz
n 1 193338 Wz 7.7 dim Occ B Centroid BI8.972525 919 MHr n 1 193277 Wz 3.45 dbm Occ B Gentroid BIB.975 976 487 Mz
n 1 8236113 Wz 659 dim Occ B Freq Offset -27.474080931 kHe n 1 8236213 Wz 602 dbim Occ B Fre Offset 24001 512578 ke
13:36:16 MM 03/08/2023 13:36:32 MM 03/08/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Emission masks — In-band emissions

FR1 n26 / 5SMHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RB0O

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 2.10 48

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

RefLevel 30.00dBm  Offset 210 dB

1 Spectrum Emission Mask
Limit Chee

Made Sweep

s6L

Count 100/100
i

Limit CheeH
20 diten 20 dbi
10 1 10
[
o T
10 — 1
SEM_UMIT_002_ABS_0 JI y EM_LIMIT_002_ABS_0
) 4 '
L
20 F T [ L]
I | I )
40 40 dB Al
A,
50 dBm- " }p B )
Ikl o Pl
50 L LI M byt poh - 1 b y UIMIJM#MWW
o PR v W 8 T T Y F— QOO I P e PR T E Sy
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts 1.5 MHz/ ~Span 15.0 MHz
2 Result Summary 2
[Sub Block A Center 81650 MHz T Power 22.82 dBm REW 50.000 kHiz Sub Block A Center 821,50 MHz Tx Power 22.63 dbm REW 50,000 kHz
Tx Bandwidth _5.000 MHz None Tx Bandwidth_5.000 MHz None

7500 MHz 2538 Mz 100000 khz . z - m -36.84 d 1. 7.500 MHz 2538 Mz 100,000 kHz B18.96045 MHz -53.12 dBm 46.12 dB
2538 MHz -2.500 MHz 300000 Hz 813.99041 MHz -28.83 dBm -51.65 dB 883 2538 MHz 2500 Mz 300000 Hz 818.98025 MHz -560.82 dB
2500 MHz 2538 Mz 300,000 Hz £19.01938 MHz -82.37 dBm -105.20 dB 6237 2500 Mtz 2538 MH: 300.000 H £24.002 85 MHz 138748
2538 MHz 7.500 Mz 100,000 kHiz £20.15810 MHz -56.13 dBm -78.95 dB -43.13 538 M 00 M 100,000 ki 824.06752 MHz 358dB
Ready Imm e
11:16:36 AM 03/05/2023 11:30:01 AM  03/09/2023
B =
Ref Level 3000 dBm  Offset 2.10 dB. Mode Sweep saL Ref Level 30.00dBm  OMfset 2,10 dB Mode Sweep —
Count 100/100 Cownt 100/100
1 Spectrum Emizsion M 1 Spectrum Emission Mask 1
Limis Ch PRSS Limit Chee
20 dfim 20 dbr
10 10
AREP
a T |
| ! |
i T 1008 - I T
7 | EEM_LIMIT_002_ABS_0 |
"
30
il
-40 u 40 dB riny T
50 dBm PO et A PEESCELE P e g LS WL G ket
gt
i
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts .5 MHz/  Span 15.0 Mz
2 Result Summary 2 Result Summary
[Sub Block A Center 81650 MHz T Power 23.09 dBm REW 50.000 kHiz Sub Block A Center 82150 MHz Tx Power 22.91 dBm REW 50,000 kHz
Tx Bandwidth _5.000 MHz None Tx Bandwidth_5.000 MHz None
~7.500 MHz 2538 MHz 100,000 kHz . z - m . 7.500 MHz 2538 Mz 100,000 kHz B18.96045 MHz -24.10 dBm -47.01 dB -11.10 dB
2538 MHz -2.500 MHz 813.99342 MHz -43.25 dBm -66.34 dB -23.25d8 2538 MHz 2500 Mz 300000 Hz 8.99342 MHz -41.09 dBm -64.00 dB -21.09 dB
2500 MHz 2538 MHiz X 819.00734 MHz -39.86 dBm 6295 d8 -19.86 dB 2.500 MHz 2538 Mz 300,000 Hz 82401637 MHz -37.26 dBm -60.17 dB 17.26 4B
2538 WMHz 7.500 Mz 100,000 kHz 819.07684 MHz -21.19 dBm -44.28 dB 819d8 2538 Mie 7500 MHe 100.000 kiz 824.06752 MHz 22085 dBm 453648 9,45 dB
resoy [ Resdy
11:15:59 AN 03/09/2023 11:24:32 M 03/09/2023

TEL : 886-

FAX : 886-

3-327-3456
3-328-4978

Page Numberr

1 A2-9 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 5SMHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Multiv spect v
Ref Level 30,00 dBm  Offset 2,10 dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 2.10dB Mode Sweep SGL
Count 100/100 Count 100/100
Limit CheeH Limit Chec C
20 diew 20 dbis -
N
10 10 ’ \
a I |
L !
" 10 di -
Y EM_UMIT_002_ABS_0 i
1\ ' |
0 f f %
40 ; - 40 dBrr ‘f-\
|
50 dBn 1 . B .‘M“.‘J I I
o .
0 PN S
e L R e W N SRR e e T I kit
CF 8165 MHz 5005 pts Span 15.0 MHz | | [CF821.5 MHz 5005 pts 5 Wb/ Span 15.0 Mz
2 Result Summary 2
[Sub Block A Center 81650 MHz Tx Power 2241 dBm REW 50.000 kHiz Sub Block A Comter 62150 MHz Tx Power 2211 dbm REW 50.000kHz
Nona] Tx Bandwidth_5.000 MHz None|

Tx Bandwidth 5.000 MHz

-7.500 MHz -2538 MHz 100.000 kHz . z -13.. m -35.97 di

-2.538 MHz -2.500 MHz 300.000 Hz 813.981 38 MHz -32.74 dBm -55.14 dB -12.74 d8

2500 MHz 2.538 MHz 300.000 Hz 819.03443 MHz -82.08 dBm -104.49 dB -62.08 dB

2.538 MHz 7.500 MHz. 100.000 kHz 819.244 62 MHz -56.15 dBm -78.56 dB -43.15d8
oy -

11:17:17 AN 03/08/2023

11:29:37 aM

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

B818.37595 MHz
818.97649 MHz
824.00546 MHz
B824.08616 MHz.

-46.04 dB
-64.26 dB

-15.62 dB
-6.61 dB

-81.15dB
-106.37 dB
-57.73 dB
-41.71 dB

03/03/2023

Ready

Lowest MASK / Full RB

Highest MASK / Full RB

Tx Bandwidth 5.000 MHz

-7.500 MHz -2538 MHz 100.000 kHz . z -23. m di =100

-2.538 MHz -2.500 MHz 300.000 Hz 813.991 53 MHz -38.69 dBm -61.07 dB -18.69 dB
2500 MHz 2.538 MHz 300.000 Hz 819.03142 MHz -39.33 dBm -61.70 dB -19.33 d8
2.538 MHz 7.500 MHz. 100.000 kHz £19.083 05 MHz -22.46 dBm -44.84 dB -9.46 dB

11:17:40 AM 03/08/2023

Ref Level 30.00dBm  Offset 2,108 Mode Sweep sGL Reflevel 30.00dBm Offset 21048 Mode Sweep £
Count 100/100 Cownt 100/100
Limit Chee
20 den 2046
10 0
. YRR . vy .
0 - f
i | |
\ | |
! 10 di T 1
| EM_UMIT_002_ABS_0 | \
Y E 4
\
\
30 LN A
40 yx o 40 dbm: -
. | et p—y N DR TR
50 d8m— 5ot
v
Lt
CF 8165 Mz 5005 pts 5 MHz/ Span 15.0 MHz || |CF 821.5 Mz 5005 pts 5 MHz/ Span 15.0 Mz
2 Result Summary 2 Resu
[Sub Black A Center 816.50 MHz Tx Power 2238 dBm REW 50.000 kHz [Sub Black A Center 821.50 MHz Tx Power 22.33 dBm RBW 50.000 kHz
Nenel Tx Bandwidth 5.000 MHz. None,

7.500 Mz 2538 MHz 100.000 kHz B18.94490 MHz -22.01 dBm -4434 48 .01 dB
2538 MHz -2.500 MHz 300.000 Hz 818.99342 MHz -40.37 dBm -62.69 dB -20.37 dB
2500 Mz 2538 MHz 300,000 Hz 824.00546 MHz -38.22 dBm -60.55 dB -18.22 dB
2538 MHz 7.500 MHz 100.000 kHz 824.10480 MHz -23.18 dBm -4551 dB -10.18 dB
featy
11:24:57 AN 03/09/2023

: 886-3-327-3456
: 886-3-328-4978

TEL
FAX
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

RefLevel 30.00dBm  Offset 210 dB

Made Sweep

s6L

Count 100/100

Multiv Spectrum
Ref Level 3000 dBm  Offset 2.10dB Mode Sweep saL
Count 100/100
Limit Chech Limit Chec C

20 diew 20 dbis "

n A
10 i 10 |‘

i

(] L T

/A [

|
30 ‘.I I
h | | I
a0 v am 40 dbm -
soatm IN— Wy b N i

f LI ' PP o W LW
50 L .JJJ"NM s L Ak NN NPT b AL g
g g [T LTV FRPRERSSPRIN | | vy -Y YR 0TS O I i | |
CF 816.5 MHz 5005 pts Span 15.0 MHz | | |CF 821.5 MHa 5005 pts .5 MHz/ Span 15.0 MHz
2 Reault Summary 2
T Pawer 314 dm REW 50.000 Kz Sub Block A Conter 82150 Mz T Power 2087 d6m REW 50,000 Kz
Nane Tx Bandwidth _5.000 MHz None,

Tx Bandwidth 5.000 MHz

-7.500 MHz -2538 MHz 100.000 kHz . z -13. m =35,

-2.538 MHz -2.500 MHz 300.000 Hz 813.993 42 MHz -32.74 dBm -54.22 dB

2500 MHz 2.538 MHz 300.000 Hz 819.02652 MHz -80.83 dBm -102.32 dB

2.538 MHz 7.500 MHz. 100.000 kHz 819.11412 MHz -55.97 dBm -77.46 dB
[

11:18:30 AN 03/08/2023

11:29:14 AN

2538 Mz
-2.500 MHz
2538 Mz

7.500 MHz
2538 MHz
2.500 MHz

B818.89516 MHz
818.98439 MHz
824.02239 MHz
B824.067 52 MHz.

-57.77 dBm
-83.31dBm
-29.75 dBm
-16.49 dBm

2538 MHz 7.500 MHz

03/03/2023

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm Offset 2.10 d8.

Mode Sweep

SGL

Count 100/100

Mode Sweep

Ref Level 30.00 dBm Offset 2,10 dB

6L

Count 100/100

11:16:08 AM  03/05/2023

11:27:32 AN 03/09/2023

Limit Chee
20 dfim 2046
10 10
. D e LN 1 S
|
|
| ‘ 10 T
)| i EM_LIMIT_002_ABS_O \
\\ "
-30 "
N
40 40 dBo o't t
st . s
N BT BN . PRI Y SN P ARV ST
50 Bt | | N sl v‘ ]
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Rest
Sub Block A Center 81650 Mz TxPower 21.47 dBm REW 50000 ki Sub Block A Center 62150 Wz Tx Power 21,19 d8m REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -23.74dBm d -10. 7.500 M 2538 Mt 100.000 ki 818.926 25 MHz -22.41dBm 4355 dB
2538 MHz 2500 MHz 300,000 Hz 81399643 MHz 3090 dBm 6237 dB 2090 d8 238 Mt 3500 M 200000 Ha 18.97536 MHz 33 dB
2500 MHz 2538 MHz 1000 H 819.00546 MHz -41.20 dBm 626748 -21.2048 2500 MHz 2538 Mz 300000 He 824.00536 MHz -60.65 dB
2538 Wz 7500 Mz 100,000 Kbz 81904577 MHz -24.35 dBm -45.82 dB 113548 Jr38 Mie 7200 Mits 100.000 kit 52404387 MHz 3227 d8m 4345 d8
[T ey 5 L0

1 A2-11 of 19

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 5SMHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Limit Chesk

Mode Sweep

Ref Level 30.00 dBm  Offset 2,10 d8

6L

Count 100/100

RefLevel 30.00dBm  Offset 210 dB

pectrum Emission

Linit Chec

Made Sweep

s6L

Count 100/100

20 £
|
a0 ; - 40 dB
50 dBm 0id B
7
J e
- S— Pk . ] : bl 1,
IstrespRwaT S SR e SREFRRPPI | | vl RN DY v - F e hanmernd
CF 816.5 MHz 5005 pts. Span 15.0 MHz | | |CFB21.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Black A Center 816.50 MHz TxPower 20.82dBm RBW 50.000 kHz [Sub Black A Center 821.50 MHz TxPower 20.47 dBm RBW 50.000 kHz.
Tx Bandwidth 5.000 MHz None Tx Bandwidth 5.000 MHz None,
7500 WHz 2538 MHz 100,000 kHz X z - -35.26 dl RE 7.500 MHz 2538 Miiz £18.94801 MHz -50.42 dBm
-2.538 MHz -2.500 MHz 300.000 Hz 813.99342 MHz -32.90 dBm -53.72d8 -12.90 dB 2538 MHz -2.500 MHz B18.96445 MHz -84.51 dBm
2500 MHz 2538 MHiz 300,000 Hz 819.03343 MHz -83.69 dBm 104.51 dB -63.69 dB 2500 MH. 2538 MHe 824.00734 MHz 3526 dBm
2,538 MHz 7.500 MHz 100.000 khiz 819.11723 MHz -56.51 dBm 773348 -43.51d8 2538 MHz 7.500 MHz B824.04577 MHz -17.05 dBm
fecy o fesdy

11:19:30 AN 03/08/2023

11:28:43 AM

03/03/2023

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm Offset 2.10 d8.

Mode Sweep

SGL

Count 100/100

Mode Sweep

Ref Level 30.00 dBm Offset 2,10 dB

6L

Count 100/100

11:19:51 AM  03/05/2023

Limit Chee
20 diten 20 dbi
10 10
WL Pl msart
o T T
|
| EM_UMIT_002_ABS_0 J ‘
E | ; )
-30
Wy
-40 40 dB \ ™ T
et I [pm——e L sni P B
I I o N | s ) RS
e 2
o
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 20,82 dBm REW 50000 ki Sub Block A Center 62150 Wz Tx Powsr 20,77 dBm REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z - m d . 7.500 MHz 2538 Miiz 100.000 kHz 818.957 34 MHz -23.60 dBm -44.36 dB -10.60 dB
2538 MHz -2.500 MHz 300.000 Hz 813.97649 MHz 4475 dBm -65.67 dB 24758 538 MHs 2500 Mz 300,000 Hz §18.987 40 MHz 4253 dBm 633048 2253 B
2500 MHz 2538 MHz .00 Hz 819.01750 MHz -39.38 dBm 603048 -18.38d8 2500 Mz 2538 Mz 300000 He 824.00738 MHz -41.06 dBm 6183 dB -21.06 dB
2538 Wz 7500 MHz 100,000 Kbz £19.06441 MHz -22.08 dBm -43.00 dB -0.08 dB 8 M 7200 Mits 100.000 kit 82408859 MHz 235.40 dBm 4616 d8 1240 dB
ooy R Gy R
11:27:55 AM  03/09/2023

1 A2-12 of 19

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 5MHz / DFT-S OFDM / 256 QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 2.10 48

Limit Chesk

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

RefLevel 30.00dBm  Offset 210 dB

pectrum Emission

e Spectri
Made Sweep

Linit Chec

s6L

Count 100/100

-30 4 i T
.r | K 1
-40 40 dBrv lh
50 dBm . 1’.‘ B it 1,,‘_“‘ r
A / § o
P | P . . \ oo g1
feeriee” IDRTEE S N R Rt BT | | s e LS VoA . R Nt
CF 816.5 MHz 5005 pts Span 15.0 MHz | | |CF 821.5 MHa 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
[Sub Black A Center 816.50 MHz Tx Power 18.35dBm REW 50.000 kHz [Sub Black A Center 821.50 MHz TxPower 18.14 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz Nene, Tx Bandwidth 5.000 MHz. None,
7500 MHz 2538 MHz 100.000 kHz . z 174 m -35. 7.500 MHz 2,538 MHz 817.15410 MHz -60.49 dBm -47.49 dB
-2.538 MHz -2.500 MHz 300,000 Hz 813.98852 MHz -33.06 dBm -51.40 dB -13.06 dB 2538 MHz -2.500 MHz B18.97649 MHz -84.07 dBm -64.07 dB
2500 MHz 2538 MHz 300.000 Hz 819.01825 MHz -82.10 dBm -100.45 dB -62.10 dB 2,500 MHz 2538 MHz 824.00847 MHz .35.16 dBm 15.16 dB
2538 MHz 7.500 Mz 100,000 kiiz 819.07684 MHz -58.93 dBm 772048 4593 8 2538 MHz 7.500 Mz 824.05820 MHz -20.51 dBm .51 dB
Ready (L "
11:32:04 AN 03/09/2023

11:20:46 AM  03/08/2023

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm Offset 2.10 d8.

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 2,10 dB

Limit Chee

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

EM_LIMIT_002_ABS_0

11:20:24 AM 03/08/2023

J |
v ]
30 "
40 A ol 40 B
P - gt et —y h
sttt o SRR P —— » e b,
0B et ¢ B cu i AT
o
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 18.96 dBm REW 50000 ki Sub Block A Comter 621,50 MHz Tx Power 18.77 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz None Tx Bandwidth _5.000 MHz Nane|
7500 MHz 2538 MHz 100,000 kHz X z -22.55 dBm 52 df . 7.500 Mz 2538 Miiz 100.000 kHz 818.91692 MHz -23.83 dBm 260 -10.83 dB
-2.538 Mz 2500 MHz 813.963 32 MHz -41.93 dBm -60.89 dB 2193 d8 2538 Mz 2,500 MHz 300000 Hz 818.99041 MHz -42.27 dBm 61.05 dB -2227dB
2500 MHz 2538 MHiz X 819.01750 MHz -41.69 dBm 60.65d8 2.500 MHz 2538 MHz 300,000 Hz 824.00546 MHz -45.15 dBm -63.93 dB -25.15 dB
2538 WMHz 7500 Mz 100,000 iz 819.04577 MHz 23.34 dBm -42.30dB 2538 Mie 7500 MHe 100.000 ke £24.033 55 MHz 25,49 dBm 4426 4B 1249 dB
peacy Gy R
11:32:29 AM 03/09/2023

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Numberr
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG2D2006M

FR1 n26 / 5SMHz / CP OFDM / QPSK / Full RB
Lowest MASK

Highest MASK

Ref Level 3000 6Bm  Offset 2,10 68 Mode Sweep saL RefLevel 3000 ddm  Offset 2,10 dB Mode Sweep saL
Count 100/100
Limit Chesi Phss Limit Chec s
20 dbr t t - - 20 dby
0 0
- TSN VECHETANSN PRV N
0
T T
10 T T 7 : 10 s { ‘l
SEM_LIMIT_002_AB5_0 | KM _LIMIT_002_ABS O |
K y - 1
/ " N
w A \ 0
40 A - 40 db — \\'m__,
: e P o i Ty :
P e LN T BRSO | | adioon semrvmern o S e PR
50 dBy T By
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CFB21.5 MHz 5005 pts 1.5 MHz/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 816,50 Mz T Power 20.46 dBm RBW 50,000 iz Sub Blok A Comter 62150 MHz TxPowsr 2023 d8m
Tx Bandwidth 5.000 MHz None|
7,500 MH:

2538 MHz

RBW 50.000 kHz.
Tx Bandwidth 5.000 MHz.
100.000 kHz

None
- z 93l r 7.500 M 2538 M 100,000 kH £18.96045 MHz -24.14 dBm 1114 dB
2538 MH: 2500 MHz 300.000 Hz 813.97837 MHz -63.30 dB E o3 My oo wke 200,000 o 818.99643 MHz :
2500 Mtz 2538 Mhz 300,000 Hr 819.00132 MHz -42.85 dBm 6332 dB d 2500 M Ty 0000 1 824.00245 MHz
2538 Mz 7500 Mtz 100,000 khz 819.08305 MHz -23.34 dBm 4380 dB :

2.538 MHz 7.500 MHz 100.000 kHz 824.04577 MHz
(I
11:21:17 AM 03/08/2023

11:33:02 AM  03/09/2023

TEL : 886-3-327-3456 Page Numberr 1 A2-14 of 19
FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG2D2006M

FR1 n26 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 2.10 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @1Rm Avg
Limit Chedl PRSS
20 dBm
10 dBm
0dBm / : : \
10 dBm
EM_LIMIT_002_ABS 0 | ( \
-20 dBmr
30 dBr
-40 dBrmr o ST
et ]
jﬁd“ W
60 dBm
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 20.57 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.83546 MHz -30.57 dBm -51.14 dB -17.57 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98740 MHz -45.59 dBm -66.16 dB -25.59 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.005 46 MHz -49.22 dBm -69.79 dB -29.22dB
5.038 MHz 10.000 MHz 100.000 kHz 824.05665 MHz -30.39 dBm -50.96 dB -17.39 dB

- 2023-05-09
Ry N 08D

02:35:23 PM 05/09/2023

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

Ref Level 30.00 dBm Offset 2.10 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PASS
20 dBrmr
10 dBm

0 dBnv ( \
-10 dBmr

SEM_LIMIT_002_hBS_0 ‘ r \
-20 dBm: VI WM
-30 dBnr
[} v
40 dBm: W »
0 ] Mwm«,ww
Mum
60 dBm
CF819.0 MHz 5005 pts .0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 22.44 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -28.13 dBm -50.57 dB -15.13 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 40 MHz -46.59 dBm -69.03 dB -26.59 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.026 52 MHz -52.52 dBm -74.96 dB -32.52 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.085 67 MHz -34.34 dBm -56.78 dB -21.34 dB

. 2023.03.09
Ready I =% 113030

11:39:39 AM 03/09/2023

TEL : 886-3-327-3456 Page Numberr : A2-15 of 19
FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG2D2006M

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 2.10 dB Mode Sweep SGL
I Count 100/100
1 Spectrum Emission Mask @1Rm Avg
Limit Chec PRSS
20 dBr
10 dBm
0dB e 0 Ly oy R
-10 dBm / \
SEM_LIMIT_002_ABS 0 ‘ ( \
-20 dBmr .\
-30 dBmr w,‘»l‘j i
-40 dBm g
gt
- |t M et ]|
ﬁ%m..
-60 dBmr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.46 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95578 MHz -30.65 dBm -52.11dB -17.65 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 43 MHz -45.83 dBm -67.29 dB -25.83 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.023 51 MHz -51.53 dBm -72.99 dB -31.53dB
5.038 MHz 10.000 MHz 100.000 kHz 824.044 22 MHz -35.02 dBm -56.47 dB -22.02 dB

. 2023-03-09
T

11:38:54 AM 03/09/2023

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 2.10 dB Mode Sweep SGL
i Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRSS
20 dBm
10 dBm
B AW Ay b o A e N T A e o
0 dBrm /W“’“ \
410 dBow
SEM_UIMIT_002_ABS_0 ‘ ) \
-20 dBnr ]‘Vlh
30 dBo ‘
o dom e R VR
[t o
50 gt
-60 dBr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 20.99 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
~10.000 MHz 5.038 MH2 100.000 kHz 813.864 50 MHz -29.74 dBm -50.73 dB -16.74 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 43 MHz 45.11 dBm 6.1 dB 2511 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.003 57 MHz -55.51 dBm -76.50 dB -35.51 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.044 22 MHz -38.84 dBm -59.83 dB -25.84 dB
e

11:37:55 AM 03/09/2023
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 2.10 dB Mode Sweep SGL
| Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec| PRSS
20 dBm
10 B
0dBm f S PR y \
10 dBm
SEM_LIMIT_002_ABS_0 ‘ / \
20 dBm J L
30 dBm ﬂn[ M‘
40 dBm T —
50 dBrm ety ] N
60 dBm
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 18.90 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.91844 MHz -33.28 dBm -52.18 dB -20.28 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.981 38 MHz -48.63 dBm -67.53 dB -28.63 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.010 35 MHz -56.44 dBm -75.33 dB -36.44 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.05251 MHz -41.81 dBm -60.71 dB -28.81 dB

= 2023-03-09
R

11:37:23 AM 03/09/2023

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm Offset 2.10 dB Mode Sweep SGL
i Count 100/100
1 Spectrum Emission Mask ®1Rm Avg
Limit Chec| PRSS
20 dBmr
10 dBrm
0 dBrv / AN Y o i e e i \
10 dBm
SEM_LIMIT_002_ABS_0 ‘ { \
-20 dBm
30 dBm
-40 dBm i o
s A
ijﬁ""
60 dBm
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 20.57 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.95163 MHz -31.37 dBm -51.94 dB -18.37 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98852 MHz -48.11 dBm -68.68 dB -28.11dB
5.000 MHz 5.038 MHz 300.000 Hz 824.026 52 MHz -47.90 dBm -68.47 dB -27.90 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.102 25 MHz -28.81 dBm -49.37 dB -15.81 dB

. 2023-03-09
Rty S 500

11:35:01 AM 03/09/2023
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG2D2006M

Emission masks — Out of band emissions

Ref Level 30.00dBm  Offset 2.10 B Mode Auio Sweep s6L Reflevel 3000 dBm  Offsct 2.10 dB Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn 0din
-10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm + - 40 e T T
50 = L 50 e = Consatnl i
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 3551761 MHz -56.05 dBm -43.05 dB 30,000 MHz 809.000 MHz 100.000 kHz 35.777 26 MHz -56.78 dBm -43.78 dB
829.000 MHz 1.000 GHz 100.000 kHz 847.01462 MHz 58,52 dBm 4552 dB 629.000 Mz 1.000 GHz 100.000 kHz 954.67496 MHz -58.81 dBm 4581 dB
1.000 GHz 3.000 GHz 1.000 MHz 289213 GHz -46.11 dBm 331148 1.000 GHz 3.000 GHz 1.000 MHz 2.99588 GHz -46.25 dBm -33.25dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99060 GHz -43.42 dBm -30.42 d 3.000 GHz 7.000 GHz 1.000 MHz 6.98140 GHz -43.40 dBm -30.40 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49006 GHz -42.69 dBm -29.69 dB 7.000 GHe 91000 GHz 1.000 Mz 7.487 06 GHz -42.53 dBm -20.53 dB
11:18:55 A 03/09/2023 11:26:27 A 03/03/2023
Ref Level 30.00dBm  Offset 210 d8 Mode Auto Sweep 5GL
Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn
-10
SPURIOUS_UNE_ABS_002
20
30
40 dBa ! 1
50 Thmp— = M
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 34.47900 MHz -56.77 dBm -43.77 dB
829.000 MHz 1.000 GHz 100.000 kHz 830.30355 MHz -58.95 dBm -45.95 dB
1.000 GhHz 3,000 GHz 1.000 MHz 2.88338 GHz -46.16 dBm 3316d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99380 GHz -43.56 dBm -30.56 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49981 GHz -42.51 dBm -29.51dB
Ready T B
11:28:24 AN £3/09/2023
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seanron 05 FCC RADIO TEST REPORT Report No. : FG2D2006M
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0011
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0008
PASS
-10 Normal Voltage 0.0005
-20 Normal Voltage 0.0032
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0023
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Numberr 1 A2-19 of 19
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.90 4.58 5.70 5.98 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.70 PASS
TEL : 886-3-327-3456 Page Number 1 A3-1 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Reflovel 3000dBm  Offset  210d5 = AnBW 20 Mz Reflevel 300000 Oftset 21045 = AnBW 20 Mz
- an 3000 Meos Time 6.5 ms Atk 5008 Mess Time 65 ms
1 CCOF =3
— -
- - 1E
< I
X 3
1E :
1E04 ) TE04
{ ;
v {
1 {
)
i
| |
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Mean Pwr - 20.00 8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_E,uauam 27.50 dBm —uz d8 1,84 g8 33848 3.90 3B 418 = 22.67 dBm 27.68 dBm 5.02d8 24048 3.98 dB 458 d8 .88 df
13:51:56 MM 03/08/2023 13:51:45 A 03/08/2023
Reflovel 3000dBm  Offset  210d5 = AnBW 20 Mz Reflevel 300000 Oftset 21045 = AnBW 20 Mz
- 3000 Meos Time 6.5 ms = it 5008 Mess Time 65 ms
1 CCOF 15a view |1 ccoF 15 View
— — |
= F 1E =
I
1E
1EO4: 1E04: &
t
Il 1
‘ |
8240 Wz Mean Pwr + 20,00 d8 | | (F3Z0.0 iz Mean Pwr - 20.00 8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_11,57 dBm 27.68 dBm —sm d8 292 48 486 b 5.70 3B _suean =—z1.17 dBm 27.79 dBm 6.53 dB 296 d8 5.0 a8 558 dB 640 d8
[on— ] f Fonm [C— | Rttt
13:51:40 A 03/08/2023 131051031 A 03/08/2023
Reflevel 3000dBn Offiet 21045 = AnBW 20 MH:
- 3008 MessTime 65ms
—
IE04 ‘.
|
|CF 824.0 MHz_ Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
-_|9,|s dBm 26.90 dBm - 7.75 d8 25248 51048 67040 742db
O] g St
13:51:22 MM 03/08/2023

FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG2D2006M

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 5.08 9.57 14.51 19.06
Mode FR1 n26 : 26dB BW(MHz) /| CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.13 5.14 10.13 9.95 15.20 15.14 20.26 20.02
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 513 5.15 10.07 10.09 15.02 15.23 20.06 20.10
TEL : 886-3-327-3456 Page Number : A3-3 of 14
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG2D2006M

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 21008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

o .
o - -
o Y
; ¥
Y 1
f \ | .
AT L L, ) Fla i
1 r IR
el Iy
a0 M 001 prs O W/ Span 10.0 MHz
2 Marker Table
M 1 822,871 MHz 17.69 dBm ndB
n 1 821502 MHz 840 dbm ndB down BW
n 1 26577 MHz 831 dém 0 Facior

11:41:15 AM 03/09/2023

FR1 n26 / 5SMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz

= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

1 Frequency Sweep

BB o - i

Ref Level 30,00 B Offset 21008 = REW 100 kHz

= A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

= M) 1368 e
0 0
. e, WL S SN 0 - R, SNy e -
0 - 0. T
f i |
T -
]
E _ / \ N s £
[T 001 pts iz Span 10.0 Wi | | |7 533 0 e 001 prs (0] Span 10, hiz
2 Mirkes Table 2 Mirkes Table
mi 1 826.028 MHz 14.02 dBm ndB 26.0 db mi 1 822991 MHz 13.68 dBm ndd
m 1 B21.403 MHz 11.39 dBm nd8 down BW 5.13 MHz m 1 B21.443 MHz 11.93 dBm ndB down BW
n 1 826,527 MHz 1175 dBm Q Factor 1612 n 1 826577 MHz -12.41 dBm Q Factor

11:43:14 AM 03/09/2023

13:43:27 MM 03/09/2023

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 21008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

BB o - i

Ref Level 30,00 B Offset 21008 = REW 100 kHz

- an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

1 Frequency Swesp

1 Frequency Swesp

Mifi] 1330 d8m il
25,888 00 M £24.160.00 M
0 0
. P e = = = 10 e e =
o o o
/ " !

L A A
|CF 820 0 Wz 1001 pts 0 MHz/ Span 10.0 MHz || |cF 824 0 MKz 1001 ps 0 MHz/ Span 10.0 MHz
2 Marker Table 2 Marker Table

mi 1 825 888 MHz 1330 dBm ndB 26.0 db mi 1 824.16 MHz 10.25 dBm ndd 26.0 db

m 1 B21.493 MHz 12.54 dBm nd8 down BW 5.13 MHz m 1 B21.403 MHz 15.72 dBm ndB down BW 5.14 MHz

n 1 826,617 WHz 1276 dbim 0 Factor 1612 n 1 826547 WHz 1619 dbm G Factor 1602

11:43:41 AM 03/09/2023

11:44:00 AM 03/09/2023
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